

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
1.1	290						173.33		No. SD I/ WD I/ WRD/ F.57/2020-21/484. DATED: 02-12-2020
	291	23-11-2020	21-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm2	173.33	171.85	
	292						168.89		
1.2	293						173.33		do
	294	23-11-2020	21-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm2	168.89	170.37	
	295						168.89		
2.1	296						168.89		do
	297	24-11-2020	22-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm2	168.89	170.37	
	298						173.33		
2.2	299						179.33		do
	300	24-11-2020	22-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm2	168.89	175.85	
	301						179.33		
3.1	302						217.78		do
	303	25-11-2020	23-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm2	217.78	216.30	
	304						213.33		
3.2	305						213.33		do
	306	25-11-2020	23-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm2	213.33	211.85	
	307						208.89		
4.1	308						186.67		do
	309	26-11-2020	24-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm2	182.22	185.19	
	310						186.67		
4.2	311						177.78		do
	312	26-11-2020	24-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm2	186.67	183.71	
	313						186.67		

**GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm ²	Avg. Comp Kg/cm ²	LETTER No / DATED
5.1	314						173.33		No. SD I/ WD I/ WRD/ F.57/2020-21/484. DATED: 02-12-2020
	315	27-11-2020	25-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm ²	173.33	174.81	
	316						177.78		
5.2	317						173.33		do
	318	27-11-2020	25-12-2020	1st and 2nd Lift	1.2.4	150 kg/cm ²	173.33	173.33	
	319						173.33		
6.1	344						173.33		No. SD I/ WD I/ WRD/ F.57/2020-21/511. DATED: 11-12-2020
	345	28-11-2020	26-12-2020	3rd and 4th Lift	1.2.4	150 kg/cm ²	173.33	174.81	
	346						177.78		
6.2	347						173.33		do
	348	28-11-2020	26-12-2020	3rd and 4th Lift	1.2.4	150 kg/cm ²	177.78	176.30	
	349						177.78		
7.1	350						177.78		do
	351	30-11-2020	28-12-2020	3rd and 4th Lift	1.2.4	150 kg/cm ²	173.33	176.30	
	352						177.78		
7.2	353						182.22		do
	354	30-11-2020	28-12-2020	3rd and 4th Lift	1.2.4	150 kg/cm ²	177.78	179.26	
	355						177.78		
8.1	356						177.78		do
	357	1/12/2020	29-12-2020	3rd and 4th Lift	1.2.4	150 kg/cm ²	173.33	174.81	
	358						173.33		
8.2	359						177.78		do
	360	1/12/2020	29-12-2020	3rd and 4th Lift	1.2.4	150 kg/cm ²	182.22	177.78	
	361						173.33		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
9.1	362						182.22		No. SD I/ WD I/ WRD/ F.57/2020-21/511. DATED: 11-12-2020
	363	2/12/2020	30-12-2020	3rd and 4th Lift	1.2.4	150 kg/cm2	182.22	180.74	
	364						177.78		
9.2	365						186.67		
	366	2/12/2020	30-12-2020	3rd and 4th Lift	1.2.4	150 kg/cm2	182.22	183.70	do
	367						182.22		
10.1	368						168.89		
	369	4/12/2020	1/1/2021	3rd and 4th Lift	1.2.4	150 kg/cm2	173.33	173.33	do
	370						177.78		
10.2	371						173.33		
	372	4/12/2020	1/1/2021	3rd and 4th Lift	1.2.4	150 kg/cm2	168.89	171.85	do
	373						173.33		
11.1	374						173.33		
	375	5/12/2020	2/1/2021	3rd and 4th Lift	1.2.4	150 kg/cm2	173.33	171.85	do
	376						168.89		
11.2	377						173.33		
	378	5/12/2020	2/1/2021	3rd and 4th Lift	1.2.4	150 kg/cm2	177.78	173.33	do
	379						168.89		
12.1	380						182.22		
	381	7/12/2020	4/1/2021	3rd and 4th Lift	1.2.4	150 kg/cm2	177.78	179.26	do
	382						177.78		
12.2	383						177.78		
	384	7/12/2020	4/1/2021	3rd and 4th Lift	1.2.4	150 kg/cm2	177.78	176.30	do
	385						173.33		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
13.1	386						173.33		No. SD I/ WD I/ WRD/ F.57/2020-21/511. DATED: 11-12-2020
	387	8/12/2020	5/1/2021	Foundation and Plinth	1.2.4	150 kg/cm2	168.89	173.33	
	388						177.78		
13.2	389						173.33		do
	390	8/12/2020	5/1/2021	Foundation and Plinth	1.2.4	150 kg/cm2	168.89	170.37	
	391						168.89		
14.1	392						177.78		do
	393	9/12/2020	6/1/2021	Foundation and Plinth	1.2.4	150 kg/cm2	177.78	176.30	
	394						173.33		
14.2	395						173.33		do
	396	9/12/2020	6/1/2021	Foundation and Plinth	1.2.4	150 kg/cm2	173.33	173.33	
	397						173.33		
15.1	398						173.33		do
	399	10/12/2020	7/1/2021	Foundation and Plinth	1.2.4	150 kg/cm2	173.33	171.85	
	400						168.89		
15.2	401						173.33		do
	402	10/12/2020	7/1/2021	Foundation and Plinth	1.2.4	150 kg/cm2	168.89	171.85	
	403						173.33		
16.1	734						168.89		No. SD I/ WD I/ WRD/ F.57/2020-21/534. DATED: 04-01-2021
	735	12/12/2020	9/1/2021	Foundation and Plinth	1.2.4	150 kg/cm2	164.44	168.89	
	736						173.33		
16.2	737						168.89		do
	738	12/12/2020	9/1/2021	Foundation and Plinth	1.2.4	150 kg/cm2	168.89	168.89	
	739						168.89		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm ²	Avg. Comp Kg/cm ²	LETTER No / DATED
17.1	740						173.33		No. SD I/ WD I/ WRD/ F.57/2020-21/534. DATED: 04-01-2021
	741	14-12-2020	11/1/2021	Foundation and Plinth	1.2.4	150 kg/cm ²	168.89	170.37	
	742						168.89		
17.2	743						168.89		
	744	14-12-2020	11/1/2021	Foundation and Plinth	1.2.4	150 kg/cm ²	168.89	168.89	do
	745						168.89		
18.1	746						168.89		
	747	15-12-2020	12/1/2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm ²	164.44	168.89	do
	748						173.33		
18.2	749						168.89		
	750	15-12-2020	12/1/2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm ²	168.89	167.41	do
	751						164.44		
19.1	752						177.78		
	753	16-12-2020	13-01-2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm ²	177.78	176.30	do
	754						173.33		
19.2	755						177.78		
	756	16-12-2020	13-01-2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm ²	173.33	174.81	do
	757						173.33		
20.1	758						168.89		
	759	17-12-2020	14-01-2021	3rd & 4th Lift	1.2.4	150 kg/cm ²	164.44	167.41	do
	760						168.89		
20.2	761						168.89		
	762	17-12-2020	14-01-2021	3rd & 4th Lift	1.2.4	150 kg/cm ²	173.33	171.85	do
	763						173.33		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
21.1	764						168.89		No. SD I/ WD I/ WRD/ F.57/2020-21/534. DATED: 04-01-2021
	765	18-12-2020	15-01-2021	3rd & 4th Lift	1.2.4	150 kg/cm2	168.89	170.37	
	766						173.33		
21.2	767						173.33		
	768	18-12-2020	15-01-2021	3rd & 4th Lift	1.2.4	150 kg/cm2	173.33	171.85	do
	769						168.89		
22.1	770						173.33		
	771	19-12-2020	16-01-2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm2	173.33	174.81	do
	772						177.77		
22.2	773						177.78		
	774	19-12-2020	16-01-2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm2	173.33	176.30	do
	775						177.78		
23.1	776						164.44		
	777	21-12-2020	18-01-2021	Foundation and Plinth	1.2.4	150 kg/cm2	168.89	167.41	do
	778						168.89		
23.2	779						168.89		
	780	21-12-2020	18-01-2021	Foundation and Plinth	1.2.4	150 kg/cm2	164.44	167.41	do
	781						168.89		
24.1	782						168.89		
	783	22-12-2020	19-01-2021	Foundation and Plinth	1.2.4	150 kg/cm2	173.33	170.37	do
	784						168.89		
24.2	785						173.33		
	786	22-12-2020	19-01-2021	Foundation and Plinth	1.2.4	150 kg/cm2	173.33	171.85	do
	787						168.89		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
25.1	788						168.89		No. SD I/ WD I/ WRD/ F.57/2020-21/534. DATED: 04-01-2021
	789	23-12-2020	20-12-2021	Foundation and Plinth	1.2.4	150 kg/cm2	168.89	170.37	
	790						173.33		
25.2	791						173.33		
	792	23-12-2020	20-12-2021	Foundation and Plinth	1.2.4	150 kg/cm2	168.89	170.37	do
	793						168.89		
26.1	794						173.33		
	795	24-12-2020	21-01-2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm2	173.33	173.33	do
	796						173.33		
26.2	797						173.33		
	798	24-12-2020	21-01-2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm2	177.78	174.81	do
	799						173.33		
27.1	800						173.33		
	801	28-12-2020	25-01-2021	Foundation and Plinth	1.2.4	150 kg/cm2	168.89	171.85	do
	802						173.33		
27.2	803						173.33		
	804	28-12-2020	25-01-2021	Foundation and Plinth	1.2.4	150 kg/cm2	173.33	173.33	do
	805						173.33		
28.1	806						175.33		
	807	29-12-2020	26-01-2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm2	175.33	176.15	do
	808						177.78		
28.2	809						177.78		
	810	29-12-2020	26-01-2021	2nd Lift and 3rd Lift	1.2.4	150 kg/cm2	177.78	176.96	do
	811						175.33		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY

TESTING PERIOD

28 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm ²	Avg. Comp Kg/cm ²	LETTER No / DATED
29.1	812						164.44		No. SD I/ WD I/ WRD/ F.57/2020-21/534. DATED: 04-01-2021
	813	30-12-2020	27-01-2021	3rd & 4th Lift	1.2.4	150 kg/cm ²	168.89	167.41	
	814						168.89		
29.2	815						173.33		
	816	30-12-2020	27-01-2021	3rd & 4th Lift	1.2.4	150 kg/cm ²	173.33	171.85	do
	817						168.89		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPOTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
30.1	1514						168.89		No. SD I/ WD I/ WRD/ F.57/2020-21/564. DATED: 19-01-2021
	1515	4/1/2021	1/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	173.33	171.85	
	1516						173.33		
30.2	1517						173.33		
	1518	4/1/2021	1/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	173.33	173.33	do
	1519						173.33		
31.1	1520						173.33		
	1521	5/1/2021	2/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	168.89	171.85	do
	1522						173.33		
31.2	1523						173.33		
	1524	5/1/2021	2/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	168.89	170.37	do
	1525						168.89		
32.1	1526						160.00		
	1527	6/1/2021	3/2/2021	3rd and 4th lift	1.2.4	150 kg/cm2	164.44	162.96	do
	1528						164.44		
32.2	1529						164.44		
	1530	6/1/2021	3/2/2021	3rd and 4th lift	1.2.4	150 kg/cm2	164.44	164.44	do
	1531						164.44		
33.1	1532						164.44		
	1533	7/1/2021	4/2/2021	Nallah Portion	1.2.4	150 kg/cm2	164.44	165.92	do
	1534						168.89		
33.2	1535						164.44		
	1536	7/1/2021	4/2/2021	Nallah Portion	1.2.4	150 kg/cm2	160.00	162.96	do
	1537						164.44		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPOTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
34.1	1538						164.44		No. SD I/ WD I/ WRD/ F.57/2020-21/564. DATED: 19-01-2021
	1539	8/1/2021	5/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	164.44	165.92	
	1540						168.89		
34.2	1541						164.44		
	1542	8/1/2021	5/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	160.00	162.96	do
	1543						164.44		
35.1	1544						164.44		
	1545	9/1/2021	6/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	168.89	167.41	do
	1546						168.89		
35.2	1547						168.89		
	1548	9/1/2021	6/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	168.89	168.89	do
	1549						168.89		
36.1	1550						164.44		
	1551	11/1/2021	8/2/2021	3rd and 4th lift	1.2.4	150 kg/cm2	160.00	164.44	do
	1552						168.89		
36.2	1553						164.44		
	1554	11/1/2021	8/2/2021	3rd and 4th lift	1.2.4	150 kg/cm2	164.44	165.92	do
	1555						168.89		
37.1	1556						164.44		
	1557	12/1/2021	9/2/2021	Nallah Portion	1.2.4	150 kg/cm2	164.44	162.96	do
	1558						160.00		
37.2	1559						164.44		
	1560	12/1/2021	9/2/2021	Nallah Portion	1.2.4	150 kg/cm2	160.00	162.96	do
	1561						164.44		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPOTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
34.1	1562						164.44		No. SD I/ WD I/ WRD/ F.57/2020-21/564. DATED: 19-01-2021
	1563	13-01-2021	10/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	164.44	162.96	
	1564						160.00		
34.2	1565						164.44		
	1566	13-01-2021	10/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	164.44	164.44	do
	1567						164.44		
35.1	1568						168.89		
	1569	14-01-2021	11/2/2021	3rd and 4th lift	1.2.4	150 kg/cm2	164.44	165.92	do
	1570						164.44		
35.2	1571						164.44		
	1572	14-01-2021	11/2/2021	3rd and 4th lift	1.2.4	150 kg/cm2	168.89	165.92	do
	1573						164.44		
36.1	1574						173.33		
	1575	15-01-2021	12/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	168.89	170.37	do
	1576						168.89		
36.2	1577						173.33		
	1578	15-01-2021	12/2/2021	1st and 2nd lift	1.2.4	150 kg/cm2	173.33	171.85	do
	1579						168.89		
37.1	1580						164.44		
	1581	16-01-2021	13-02-2021	3rd and 4th lift	1.2.4	150 kg/cm2	164.44	162.96	do
	1582						160.00		
37.2	1583						168.89		
	1584	16-01-2021	13-02-2021	3rd and 4th lift	1.2.4	150 kg/cm2	164.44	165.92	do
	1585						164.44		

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Construction of Anti sea erosion wall from Teso hotel to Sitaram Chodankar house in Vaddi Kerem in V.P. Marna Siolim Assagao in Siolim Constituency.

SAMPLE SENT BY: AE, SD I, WD I, WRD, Porvorim- Goa.

NAME OF THE AGENCY

TESTING PERIOD

28 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPOTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
38.1	1586						168.89		No. SD I/ WD I/ WRD/
	1587	18-01-2021	15-02-2021	1st and 2nd lift	1.2.4	150 kg/cm2	173.33	170.37	F.57/2020-21/564.
	1588						168.89		DATED: 19-01-2021
38.2	1589						168.89		
	1590	18-01-2021	15-02-2021	1st and 2nd lift	1.2.4	150 kg/cm2	168.89	168.89	do
	1591						168.89		